
 

CSO Permit 
Compliance 

City of Perth Amboy 

Middlesex County Utilities Authority 

(MCUA) 

Middlesex County, New Jersey 

City of Perth Amboy – 

NJPDES Permit No. 

NJ0156132 

MCUA –  

NJPDES Permit No. 

NJ0020141 

Original Submission: 

July 1, 2019 

DEVELOPMENT AND 
EVALUATION OF 

ALTERNATIVES 



 

i 
5181-110875 

Table of Contents  

Section 1 Introduction .................................................................................................. 1-1 

 Regulatory Context and Objectives ................................................................................................................ 1-1 

1.1.1 USEPA Combined Sewer Overflow Control Policy ............................................................... 1-1 
[...]
Since ground conditions may be unknown, an idealized cost estimate using certain assumptions 

on the amount of difficult conditions was also presented. A determination will need to be made as 

to the method that would need to be used based on general soil classifications and conditions 

within the region. 

Notwithstanding the above, construction costs on tunneling projects are influenced by a 

multiplicity of factors. Tunnel cost estimates should only be used as a general initial guideline as 

they are based on several assumptions and are not project specific. The major factors influencing 

costs on tunneling projects are described below: 

▪ Tunnel length - assuming similar size and type of tunnels, a longer tunnel will generally 

have a lower unit rate than a smaller tunnel due to economies of scale. The original 

Technical Guidance Manual cost graphs assumed a 1.5 miles length of tunnel. 

▪ Tunnel depth relative to the surface - deeper tunnels have deeper access shafts, which adds 

to the overall cost of the project. The original Technical Guidance Manual cost graphs 

assumed a tunnel no deeper than 30ft.  

▪ Ground type & water table elevation - this can often be the most important cost factor as it 

influences the advance rates achieved, and choice of equipment and tunnel support. The 

original Technical Guidance Manual cost graphs assumed reasonable ground conditions 

and minimal water ingress problems to hinder the tunneling effort. 

▪ Rate of advance achieved in the prevailing ground conditions. Average advance rates were 

assumed in the preparation of the tunnel cost graphs.  

▪ Local labor conditions including availability of experienced personnel, prevailing wage 

rates, and union rules governing workers conditions, hours, and the minimum number of 

personnel which should be utilized for construction of the tunnel. The tunnel cost graphs 

presented in the original Technical Guidance Manual utilized labor conditions and 

numbers, which were believed to be appropriate for New Jersey. 

▪ Local availability of appropriate tunneling equipment. The tunnel original Technical 

Guidance Manual cost graphs assumed that appropriate tunneling equipment is readily 

available in New Jersey.  

▪ Occurrences of unforeseen ground conditions and obstructions. The original Technical 

Guidance Manual cost graphs assumed no major unforeseen conditions. 

▪ Presence of sub-surface utilities and structures above requiring advance protection or 

monitoring during construction. The original Technical Guidance Manual cost curves 

assumed that no advance protection is required. 



Section 4 •  Identification and Screening of CSO Control Technologies 

4-19 
5181-110875 

The foregoing list represents only a few of the factors which influence tunnel construction costs, 

and beyond the earliest stages of conceptual design it is recommended that all tunnel cost 

estimating be undertaken by an experienced tunneling engineer with an intimate awareness of 

the factors influencing tunnel costs. To cater for the unknown components inherent in 

preparation of the cost curves a relatively large cost contingency of 65% was applied throughout. 

In practical cost estimating, the cost contingency is reduced to as low as 5% as the design 

develops and more is known about the conditions which are likely to be encountered, and the 

tunneling techniques which will be utilized for the project. 

In addition to tunnel costs, there are costs associated with conveying the flow into the tunnels. 

Typically, the discharges from outfall are consolidated to decrease the number of drop shafts that 

will be needed. In addition, drop shafts are needed to transport flow from the regulators to the 

tunnel. The drop shaft consists of a large diameter shaft in which a vortex drop tube, vent shaft 

and access way are constructed. The space between the various components in a large diameter 

shaft is backfilled upon completion.  

The PVSC TGM, January 2018 provides curves for deep tunnel costs. 

Deep tunnel storage is a viable alternative for significant control and will be further evaluated in 

Section 6. 

4.2.3 Treatment Plant Expansion or Storage at CTP 
The MCUA and Perth Amboy are required to consider maximizing flow to the Treatment Plant as 

one of the Nine Minimum Controls established by the USEPA.  This section outlines the ability and 

limitation on directing flows to the MCUA’s Central Treatment Plant (CTP), and also outlines 

options for treating or storing flows that are received by the MCUA from Perth Amboy’s combined 

sewer system.  

MCUA’s objectives for this project are to maintain compliance with all current requirements 

under NJPDES No. NJ0020141, assist the City of Perth Amboy in developing any CSO alternatives 

that maximize storage or treatment at the CTP, and provide water quality benefits commensurate 

with the expenditure of public funds.  The various alternatives outlined below are intended to 

address these objectives. 

4.2.3.1 Directing Combined Sewer Flows to the CTP 

A new direct force main can be constructed to convey flow to the CTP. The proposed force main 

to convey flow directly from the Second Street Pumping Station in Perth Amboy to the CTP would 

be approximately 2 miles in length and would be installed by horizontal directional drilling 

(HDD) under the Raritan River as shown in Figure 4-8. This conceptual alignment could be 

significantly impacted by existing and future development in these areas. Depending on the flow 

rate of the Perth Amboy Second Street Pumping Station, there would be one 24-inch diameter 

force main, or multiple parallel 24-inch diameter force mains. 



Section 4 •  Identification and Screening of CSO Control Technologies 

4-20 
5181-110875 

  

 

Figure 4-8 - Conceptual Force Main from Perth Amboy Second St Pumping Station to MCUA CTP 

If Perth Amboy were to pump its CSS flow to the CTP directly, it would not pump any flow 

through the Keasbey Interceptor to the CTP. Therefore, flows will not be directed through both 

the existing interceptor and new force main at the same time. If Perth Amboy pumps CSS flows 

directly to the CTP up to a maximum of 13.6 MGD, the flow would be directed to a new receiving 

chamber at the CTP to be connected to the existing headworks and receive full-treatment.  It is 

anticipated that Perth Amboy would provide fine-screening (maximum ½” clear spacing) before 

pumping to the CTP. 

MCUA has upgraded the screening equipment at some of its pump stations and is considering 

screening upgrades to achieve a maximum 3/8” clear spacing at the three major pump stations. 

If Perth Amboy were to pump CSS flow in excess of 13.6 MGD, the MCUA may provide a diversion 

chamber at the CTP to receive Perth Amboy’s pumped CSS flows.  Flows up to a maximum 13.6 

MGD would be directed to the headworks for full treatment through the CTP. Flow in excess of 

13.6 MGD would be diverted to either temporary on-site storage (Alternative 4.2.3.4.) or to high 

rate treatment and blending with disinfection (Alternative 4.2.3.5.).  

It is anticipated that during dry weather flow periods Perth Amboy would pump a maximum of 

13.6 MGD to the CTP on a regular basis to flush-out settled solids in the force mains.  The 13.6 

MGD maximum instantaneous flushing flow rates would be directed to the headworks to receive 

full treatment though the CTP.   

4.2.3.2 Evaluation of Available Capacity at the CTP 

The MCUA’s CTP is rated for 147 MGD average daily flow. The influent flow is screened at the 

three (3) major pumping stations before pumping to the CTP:  Edison Pumping Station, Sayreville 

Pumping Station, and South Amboy Pumping Station.  This pumped flow is directed to CTP’s 

headworks from where it flows by gravity through the plant. 



Section 4 •  Identification and Screening of CSO Control Technologies 

4-21 
5181-110875 

Preliminary and primary treatment consists of four (4) aerated grit chambers and six (6) 

rectangular primary settling tanks. Primary effluent flows to the pure-oxygen activated sludge 

process, consisting of four (4) pure-oxygen oxygenation tanks equipped with mechanical aerators 

and sixteen (16) circular final settling tanks. 

From the oxygenation tanks, the mixed liquor flows to the final settling tanks. The secondary 

effluent is then disinfected using sodium hypochlorite and discharged ultimately to the Raritan 

Bay. The plant effluent up to approximately 120 MGD is discharged through the Main Outfall 

directly to Raritan Bay; and effluent flows greater than approximately 120 MGD are discharged 

via the supplemental relief outfall to the North Channel of the Raritan River. Raritan Bay and the 

North Channel of the Raritan River are SE1 waters. 

The primary sludge and waste activated sludge are pumped to eight (8) gravity thickener tanks.  

The thickened sludge is dewatered with ten (10) belt filter presses.  The dewatered sludge cake is 

stabilized using the DuopHase alkaline-stabilization process. The thickener tanks overflow, belt 

filter press filtrate and the DuopHase process condensate are collected in the TTO Pumping 

Station, where it is screened and pumped to the Primary Effluent Channel for treatment. 

4.2.3.2.1 CTP Existing Capacity Evaluation 

The MCUA’s CTP consistently achieves compliance with its NJPDES Permit.  A graph showing the 

NJPDES Total Suspended Solids (TSS) monthly average limit, and a plot of the actual 1995-2018 

Average Monthly Flow vs. Monthly Average TSS is provided on Figure 4-9. 

 

Figure 4-9 - MCUA Monthly TSS vs Flow 

MCUA Monthly Average TSS excursions usually occur during the most extreme storm events and 

are not a common occurrence during typical wet weather events. The MCUA has not been notified 



Section 4 •  Identification and Screening of CSO Control Technologies 

4-22 
5181-110875 

by the regulatory agencies of any adverse environmental impacts to the Raritan Bay or North 

Channel of the Raritan River due to its discharge of treated effluent. 

However, the CTP’s capacity to receive and treat higher average daily flows and/or higher 

instantaneous peak flows, and continue to meet its NJPDES requirements, is limited.  

The MCUA has been evaluating the CTP’s treatment capacity on a regular basis and performing 

upgrades to unit processes as needed. These are some of the reports on capacity evaluations of 

the CTP conducted by MCUA: 

▪ M&E (May 1972) Project Report on Secondary Treatment and Additional Facilities – Final 

Draft 

▪ M&E (May 1972) Supplement to Project Report on Secondary Treatment and Additional 

Facilities – Final Draft 

▪ CDM (August 1989) Computer Analysis of Plant Hydraulics for Expansion of Edward J. 

Patten Water Reclamation Facility 

▪ CDM (October 1990) Results of Stress Testing at MCUA’s UNOX Activated Sludge Treatment 

Plant, WPCF 63rd Annual Conference and Exposition, Washington, D.C.    

▪ CDM (February 1990) Results of Stress Testing and Optimization for Expansion of Edward 

J. Patten Water Reclamation Facility 

▪ CDM (March 1990) Needed Additional Facilities for Expansion of Edward J. Patten Water 

Reclamation Facility 

▪ CDM (May 1990) Alternatives Evaluation and Preliminary Design of Facilities for Expansion 

of Edward J. Patten Water Reclamation Facility 

▪ CDM (September 1991) Technical Design Report for Upgrading of Edward J. Patten Water 

Reclamation Facility 

▪ CDM (October 1991) Technical Design Report for Upgrading of Edward J. Patten Water 

Reclamation Facility 

▪ Malcolm Pirnie (November 1992) Conversion of Oxygenation Tanks at Edward J. Patten 

Water Reclamation Facility. 

▪ CDM (August 1994) Upgrading the Edward J. Patten Water Reclamation Facility 

▪ CDM (April 2007) Long Term Combined Sewer Overflow Control Plan – Cost and 

Performance Analysis Report, City of Perth Amboy Utilities Service Affiliates, USAPA 

▪ CDM Smith (August 2007) MCUA Central Treatment Plant Conveyance Capacity Analysis 

and Cost and Performance Analysis Report - NJPDES Permit No. NJ0020141  

▪ Remington & Vernick Engineers (Revised March 2019) Central Treatment Facility (Edward 

J. Patten Water Reclamation Center) – Capacity Report Cost and Performance Analysis  



Section 4 •  Identification and Screening of CSO Control Technologies 

4-23 
5181-110875 

The March 1990 CDM report projected plant influent flows and concentrations of BOD and TSS 

for years 2000 and 2020.  Table 4-1 shows the design criteria for the MCUA CTP in 2020 from the 

CDM report and the corresponding kilogram per day (kg/day) loadings calculated for this DEAR 

report. 

Table 4-1 - Projected Design Criteria for MCUA CTP in 2020 

  Influent 
Average 
Influent 

Average 
Influent 

Average 
Influent 

Average 
Influent 

Design Criteria (2020) Flow, TSS TSS BOD BOD, 

  (MGD) (mg/L) (kg/day) (mg/L) (kg/day) 

Average-day 169.2 350 224,318 300 192,273 

Maximum-day 423.0 300 480,682 250 400,568 

Peak-Hour 592.2 225 504,716 190 426,205 

Courtesy: (CDM, March 1990) Needed Additional Facilities for Expansion of Edward J. Patten Water Reclamation 

Facility (Table 2-1 – Existing and Projected Wastewater Inflows and Quality Characteristics) 

The March 1990 CDM report projected the additional unit processes that would be required by 

2000 and 2020 based on the projected influent flow and loadings for those years, which are 

summarized in Table 4-2. 

Table 4-2 - Projected Unit Processes for the CTP by 2000 and 2020 

Unit Processes 
Number of Units 

Currently Available 

Number of Units 
Projected in 1990 to 
Be Required by 2000 

Number of Units 
Projected in 1990 to 
Be Required by 2020 

Plant Influent Flows (Average 2014 - 2018) --- --- 

Average Daily Flow, MGD 104 149 169 

Maximum-day Flow, MGD 275 373 423 

Peak-hour Flow, MGD 325 522 592 

Aerated Grit Chambers 4 5 5 

Primary Settling Tanks 6 8 10 

Oxygenation Capacity 4 6 6 

Final Settling Tanks 16 22 24 

 

Since then, the MCUA has conducted additional studies of the plant capacity needs which have 

resulted in lower flows and loadings than the projections in the March 1990 CDM report. 

The evaluations of maximizing available capacity of the CTP for the treatment of Perth Amboy’s 

additional CSS flow are based on the three (3) potential flow conditions being considered: 

▪ Direct CSO Flows up to 13.6 MGD to the CTP for full-treatment.  The duration of this flow 

rate may extend beyond the normal peak period for various storm events to handle the CSS 

flows stored within Perth Amboy. 



Section 4 •  Identification and Screening of CSO Control Technologies 

4-24 
5181-110875 

▪ Direct flows up to a maximum rate of 42 MGD to the CTP for treatment. 

▪ Direct flows up a maximum rate of 54 MGD to the CTP for treatment. 

Perth Amboy’s CSS flow would be pumped from the Perth Amboy’s Second Street Pumping 

Station (or a new pumping station) directly to the CTP’s headworks.  Perth Amboy’s flow, 

together with the wet weather flows from the MCUA’s service area, would then receive full 

treatment through the CTP. 

The Remington & Vernick Engineers (Revised March 2019) report (the RVE report) evaluated the 

CTP’s influent flow data and other parameters for the 3-year January 2015 through December 

2017 period and developed the following Existing Large Wet Weather Influent and Effluent 

parameters for the CTP summarized in Table 4-3. 

Table 4-3 - MCUA CTP Flows and Parameters (2015-2017) 

Parameter 

Large Wet 
Weather 

Average Influent 

Large Wet 
Weather 

Average Effluent 

Flow, MGD 192 192 

Temperature, °C 13.8 14.4 

Total Suspended Solids (TSS), mg/L 240 50.4 

5-Day Biological Oxygen Demand (BOD), mg/L  182 25.4 

Chemical Oxygen Demand (COD), mg/L 378 105 
Courtesy: Revised MCUA CTP Capacity Report Cost and Performance Analysis (RVE, March 2019). 

The RVE report states that during the 3-year period (2015-2017) the average daily flow to the 

CTP was 99 MGD; exceeded 160 MGD on 31 days; with the largest recorded Max-day flow of 263 
[...]
would be stored until there is capacity in the interceptor sewer system. 

Performance 

The HYDROVEX® FluidSep vortex separator is most effective in removing heavier settleable 

solids, floatable material, and inorganic solids. The performance information provided by the 

manufacturer indicates that the percent removal of TSS, BOD and COD drops off as the hydraulic 

loading rate increases. TSS removal ranges from 35-50%, and BOD removal is typically 15-25%. 

Vortex units achieve removal by two means: the consolidation of solids material; and flow 

separation, which is accomplished by the underflow removal. When the vortex unit operates 

under low hydraulic loading rates, and there is a significant amount of settleable solids, both 

removal mechanisms are operating. As the hydraulic loading rate increases, or the settleable 

solids concentration decreases, there is less consolidation and the vortex unit functions more as a 

flow separator. At the highest hydraulic loading rates recommended, the unit functions strictly as 

a flow separator. The vortex units usually have an underflow that is 10% of the design capacity of 

the unit. So even under the worst conditions, when there is no consolidation of solids taking 

place, they would theoretically remove 10% of the pollutants. While this would hold true for the 

soluble portion of pollutants, in the case where the pollutant was associated with fine particles, 

the removal would be less. The reason for this decrease is that since fine particles weigh less, 

more of these particles would be carried out in the effluent especially at higher hydraulic loading 

rates. Some of the removals associated with these units are for lower volume storms when the 

volume associated with the unit acts as a storage system.  

In the Bayonne Municipal Utility Authority (Bayonne MUA) Pilot Study, the Storm King® vortex 

units experienced operating issues due to their screens clogging with materials that appeared to 

be primarily toilet paper. Performance issues of less than 10% TSS removals were experienced 

when Volatile Suspended Solids (VSS) accounted for a high percent of the influent TSS. The TSS 

removal efficiencies improved when evaluating the inorganic component of TSS, or Fixed 

Suspended Solids (FSS). The FSS removal efficiencies for Storm King® units averaged around 

17%, with the maximum removal efficiencies of 45.2%. The low removal of VSS (or inorganic) 



Section 4 •  Identification and Screening of CSO Control Technologies 

4-55 
5181-110875 

fraction of TSS indicated that the Storm King® units will be ineffective on their own with UV 

disinfection due to low ultraviolet light transmittance of the effluent. 

Hydraulics 

Vortex units are hydraulically efficient. The head loss through the unit consists of the losses 

through the inlet to the unit, and the head loss over the effluent weir. The losses in the lower 

hydraulic loading rates will be limited to less than six inches. At higher hydraulic loading rates, 

the losses will increase significantly, possibly up to a couple of feet, unless diverted upstream. 

Generation of Waste Streams 

As discussed under the description of the process and the performance, 10% of the design flow 

must continuously be removed as underflow. In many cases this flow will need to be pumped 

from the vortex unit due to the depth of the underflow pipe. While permittees with conveyance 

facilities must evaluate means of increasing conveyance to the WWTP, it is doubtful that the 

underflow can be consistently and constantly transported to the interceptor. In locations where 

interceptor capacity is not available during the overflow, the underflow must be stored in 

ancillary tanks. The capacity of these ancillary tanks is based upon the underflow flow rate and 

the duration of the overflow event. Once the event is over the contents of the storage tank can be 

pumped back into the interceptor. Floatable material captured in the tank is removed at the end 

of the overflow event as the tank is emptied and is also sent back into the interceptor. 

Complexity 

The vortex/swirl separator is a simple process, especially since there are no moving parts within 

the unit. Removals are achieved using natural forces and no adjustment of equipment is 

necessary. The only controls that are needed are in the flow coming to the unit to ensure that the 

unit operates within its hydraulic loading rates. This can be accomplished using sluice gates or 

overflow weirs. The other area requiring instrumentation would be the control of the underflow 

sump where underflow is pumped out. The control of the pumping units would be by floats, 

bubblers, or ultrasonic level sensors. 

Limitations 

As previously indicated, the hydraulic loading rate is key to the performance of the vortex/swirl 

separator. Therefore, the limitation to this process occurs for the more stringent treatment 

objectives. Since a required and consistent effluent TSS must be achieved for the disinfection 

process to be effective, the variations in flows, particularly above the required hydraulic loading 

rate, result in a reduced removal of TSS and a corresponding decrease in the efficiency of the 

disinfection process. If the excess flows are by-passed around the vortex unit, going directly to 

disinfection, as required by the NJPDES requirement for complete disinfection, the higher TSS 

concentrations will again result in decreased disinfection efficiency. This represents a limitation 

on the process for the higher treatment objectives. 

Swirl concentrators represent a potentially low cost and efficient technique to regulate and treat 

combined wastewater. These units, however, have some limitations and potential drawbacks, 

including: 



Section 4 •  Identification and Screening of CSO Control Technologies 

4-56 
5181-110875 

▪ Underflow diversion rate is subject to design limitations, relative to incoming combined 

flow and downstream interceptor capacity; 

▪ Relatively short detention time requires high rate disinfection, or construction of contact 

tanks, to provide adequate detention time for bacteria kill before discharge to receiving 

water; 

▪ Loss of floatables to overflow during extremely high flows, 

▪ Tank configuration results in a large hydraulic headloss requirement between the influent 

combined sewer and the underflow pipe; 

▪ Limited long-term data available concerning performance and reliability; 

▪ Fair to poor removal of oil and grease, nutrients, and colloidal material; and 

▪ Negligible removal of soluble solids and pollutants. 

The first and fourth potential drawbacks, as listed above, can be overcome by using storage and 

pump-back facilities in conjunction with the swirl concentrator. Interceptor and treatment 

capacity must be available for underflow during a storm event. If underflow rates exceed the 

available interceptor capacity, or sufficient grade is not available, the underflow may need to be 

stored and pumped back following the storm. 

To adequately address bacteria removal, disinfection is required for any proposed CSO control 

technology. Disinfection tanks large enough to provide adequate contact time will have to be 

constructed downstream of any swirl concentrators. While the swirl concentrators alone may 

have a relatively small footprint, the disinfections tanks will need to be large, and in this situation, 

there is no longer the benefit of a small area requirement. 

In order to operate effectively, most swirl concentrators need to be cleaned regularly. A 

maintenance schedule should be established based on solids loading and accumulation rates. 

Some types of swirl concentrators must be dewatered and cleaned with a vacuum truck, which 

will increase work demands of the collection system maintenance crews. Other types of systems 

are designed to pump out the debris that is screened out of the flow, which can potentially create 

sedimentation and grit accumulation in pipelines. 

Construction Costs 

Budgetary equipment pricing for vortex/swirl separation technology is provided in the PVSC 

TGM January 2018 referenced document. Tables were developed that included preliminary 

planning level construction cost estimates for flows ranging from 10 to 450 MGD. 

Operation and Maintenance 

Estimated annual operation and costs and annual maintenance labor costs for the vortex/swirl 

separation technology are included in the PVSC TGM January 2018 document.  

Space Requirements 



Section 4 •  Identification and Screening of CSO Control Technologies 

4-57 
5181-110875 

The space requirements of a vortex separator shall be based upon a square area utilizing the 

diameter of the tank and a buffer of 5 feet on each side. 

The variable performance history concerning solids removal efficiencies, the additional space 

requirements to accommodate disinfection, and the level of maintenance required are some of 

the reasons why vortex/swirl separation is considered an alternative with major drawbacks and 

not given further consideration.  

4.2.7.2.2 Ballasted Flocculation 

Ballasted flocculation, also known as high rate clarification, is a physical-chemical treatment 

process that uses microsand, or sludge and a variety of additives to improve the settling 

properties of suspended solids through improved floc bridging. The objective of this process is to 

form floc particles with a specific gravity of greater than two. Faster floc formation and decreased 

particle settling time allow clarification to occur up to ten times faster than with conventional 

clarification, allowing treatment of flows at a significantly higher rate than allowed by traditional 

unit processes. Ballasted flocculation units function through the addition of a coagulant, such as 

ferric chloride; an anionic polymer; and a ballast material such as microsand, a microcarrier, or 

chemically enhanced sludge. When coupled with chemical addition, this ballast material has been 

shown to be effective in reducing coagulation-sedimentation time. 

The ballasted flocculation processes, using chemical addition as a critical part of their operation, 

have higher removal percentages than vortex/swirl separation processes for virtually all the 

pollutants with the exception of total nitrogen and NH3. The compact size of ballasted 

flocculation units can significantly reduce land acquisition and construction costs. This 

technology has been applied both within traditional treatment trains and as overflow treatment 

for peak wet weather flows. Several different ballasted flocculation systems are discussed in more 

details in sections below. 

ACTIFLO® Ballasted Flocculation Process 

Description of Process 

ACTIFLO® is a microsand ballasted clarification process that may be used to treat water or 

wastewater. The process begins with the addition of a coagulant, such as an iron or aluminum 

salt, to destabilize suspended solids. The flow enters the coagulation tank for flash mixing to 

allow the coagulant to rapid mix with the flow after which it overflows into the injection tank 

where microsand is added. The microsand serves as a seed for floc formation, providing a large 

surface area for suspended solids to bond to, and is the key to the ACTIFLO® process. The larger 

flocculation particles allow solids to settle out more quickly, thereby requiring a smaller footprint 

than conventional clarification. Polymer may either be added in the injection tank or at the next 

step, the maturation tank. Mixing is slower in the maturation tank, allowing the polymer to help 

bond the microsand to the destabilized suspended solids. Finally, the settling tank effectively 

removes the floc with help from the plate settlers. The plate settlers allow the settling tank size to 

be reduced. Clarified water exits the process by overflowing weirs above the plate settlers. The 

sand and sludge mixture is collected at the bottom of the settling tank with a conventional 

scraper system and pumped back to a hydrocyclone, located above the injection tank. The 

hydrocyclone converts the pumping energy into centrifugal forces to separate the higher-density 



Section 4 •  Identification and Screening of CSO Control Technologies 

4-58 
5181-110875 

sand from the lower density sludge. The sludge is discharged out of the top of the hydrocyclone 

while the sand is recycled back into the ACTIFLO® process for further use. Screening is required 

upstream of ACTIFLO® so that particles larger than 0.1 - 0.25 mm do not clog the hydrocyclone. 

Cross section of ACTIFLO® unit is shown in Figure 4-19. 

 

(Source: Veolia Water Technologies) 

Figure 4-19 - Cross Section of ACTIFLO® Unit 

Applicability to the Project 

High rate clarification (HRC) was traditionally used for water treatment until in the late 1990s 

when HRC demonstration testing programs were performed to verify whether HRC technology 

would be able to be used for wastewater and CSO treatment. The results of the demonstration 

programs indicated that HRC can be used for CSO treatment and the effluent quality produced 

during pilot-testing surpassed CSO treatment standards, making it amenable to subsequent UV 

disinfection. 

The ACTIFLO® system, as one type of HRC that uses ballasted flocculation, can be installed at the 

treatment plant or at a satellite facility within the collection system. The Actiflo process can be 

fully automated and the process train(s) can sit idle for extended periods of time and still be fully 

operational within 15 minutes of start-up. Installations at the WWTP also enable the sludge 

produced by the unit to be processed with existing systems. When installing the ACTIFLO® unit 

in a remote CSO location, the flows will vary widely, and the sludge must be stored in ancillary 

tanks, so it can be put back into the interceptor during periods of low flow. Appendix F 

summarizes ACTIFLO® installations in the USA. The table lists only installations used for 

wastewater treatment operations. System applications include Primary WW, Primary WW/CSO, 

Primary WW/ Tertiary WW, CSO, CSO/Tertiary WW, and Tertiary WW treatment operations. 



Section 4 •  Identification and Screening of CSO Control Technologies 

4-59 
5181-110875 

Performance 

The ACTIFLO® ballasted flocculation process is sized for the peak hour or day flow to prevent 

flow from exceeding the capacity of the unit. The units are designed for a surface-loading rate of 

60 gallons per minute per square foot, at a peak hydraulic loading rate of 150%. When starting up 

the unit it takes between 15-30 minutes for the process to reach steady state conditions. 

Accordingly, the initial 15-30 minutes of operation receives only little or partial treatment. The 

ACTIFLO® ballasted flocculation process is very effective in removing most of the pollutants; 

especially since the addition of flocculants and polymers helps remove smaller particles. 

Performance for removal of pollutants is reportedly constant up to for a surface-loading rate of 

60 gallons per minute per square foot. See Table 4-12 for manufacturer provided performance 

efficiency. Performance deteriorates quickly for higher surface loading rates than 60 gallons per 

minute per square foot. 

Table 4-12 - ACTIFLO Anticipated Performance Efficiency 

Parameter Removal Rate 

TSS 80 - 95% 

COD 50 - 70% 

Total BOD 50 - 80% 

Soluble BOD 10 - 20% 

Total P 80 - 95% 

TKN 15 - 20% 

Heavy Metals 85 - 100% 

Oils & Grease 50 - 80% 

Fecal Coliform 85 - 95% 

 

Hydraulics 

The head loss through the units at peak flow rates are reported at less than two feet. 

Generation of Waste Streams 

As previously noted, the initial 15-30 minutes of operation of the unit provides no or only partial 

treatment. Since the disinfection process requires consistent pretreatment removals of TSS, the 

discharge of this partially treated flow will result in only partial disinfection. One potential means 

of eliminating this problem would be to provide ancillary tanks for storage of the initial discharge. 

This storage can then be reintroduced to the treatment process once the unit is fully operational. 

Under the description of the process, sludge is produced and separated in a hydrocyclone unit. 

The solids percentage of the waste sludge will vary depending on the concentration of the 

influent TSS and the coagulant dosage. In most cases the solids concentrations will vary from 0.1 

to 1.0% with an average of 0.3%. Sludge from the ACTIFLO® process is easily treated and 

dewatered. When the ACTIFLO® process is located at the WWTP the sludge is sent back to the 

head of the plant or primary clarifiers, in some cases it is sent to intermediate gravity thickeners 

and then on to centrifuges or belt thickeners for final processing. The sludge production is 

approximately 4.8% of the design capacity of the unit. 



Section 4 •  Identification and Screening of CSO Control Technologies 

4-60 
5181-110875 

Complexity 

The ACTIFLO® ballasted flocculation process is more complex than the vortex/swirl separator 

process. The ACTIFLO® ballasted flocculation process consists of chemical addition, which must 

be controlled by the flow rate, mixers and flocculators, sludge pumps and a hydrocyclone, which 

separates the sludge from the microsand.  

Limitations 

The startup time for the ACTIFLO® process of from 15 to 30 minutes is a limitation in that for 

stringent treatment objectives the flow from the unit during this time period must be stored and 

fed back into the system later. For some drainage areas, this startup period may correspond to 

the first flush when the loading is the greatest. Also, the ACTIFLO® process has 4:1 turndown 

ratio, which means the minimum flow through the unit is 25% of the unit’s capacity. Flows lower 

than this result in process problems. There is a maximum TSS limit on the ACTIFLO® process at 

the higher loading rate of 60 gpm/sf, of between 500 to 1000 mg/L TSS. This value is high and 

should not provide a routine problem in the operation of the unit. In remote locations, the 

ACTIFLO® process will see intermittent operation which will make operation more challenging. 

Construction Costs 

The preliminary planning level construction cost estimates are provided in the PVSC TGM January 

2018 for ACTIFLO® Ballasted Flocculation Unit of design flow ranging from 10 MGD to 450 MGD.  

Operation and Maintenance 

Operating costs for the ACTIFLO® Ballasted Flocculation unit consists of the power and chemical 

costs. Power costs are based upon the horsepower of the mixers, flocculators, chemical feed 

equipment and pumps. Chemical costs are based on usage of coagulant and polymer. Regular 

maintenance includes routine lubrication and maintenance of the mixers, scrapers, pumps, 

hydrocyclones and other mechanical components. Weekly inspections and preventive 

maintenance are important to keep an intermittent-use facility ready to operate at a moment’s 

notice. When the unit will be offline for more than 8 hours, the units will be completely drained 

and all equipment stopped. 

Factors for calculation operating costs and estimating annual maintenance labor costs are also 

included in the referenced PVSC TGM January 2018.  

Space Requirements 

The space requirements of the ACTIFLO® units consist of the size of the tanks and a buffer of 5 

feet around the unit for access and maintenance. 

Case Study 

The Water Environment Federation’s (WEF) February 2012 issue of Water Environment and 

Technology (WE&T) provided a case study on the use of HRC in the city of Bremerton, 

Washington. Bremerton adopted a proprietary high rate compact clarification process to reduce 

its CSO discharges. Followed by an ultraviolet disinfection treatment, the HRC process was piloted 



Section 4 •  Identification and Screening of CSO Control Technologies 

4-61 
5181-110875 

by CDM Smith in 1999. The pilot testing determined effluent capable of being discharged into 

sensitive waterways would be produced by the HRC process and that a UV disinfection treatment 

could be added to the process. This project received the 2002 Grand Award in Small Projects by 

the American Academy of Environmental Engineers (Annapolis, MD). 

The process takes wet weather flow that cannot be handled by the wastewater treatment plant, 

and puts it through a flash mixing tank with polymer added, and a maturation tank before it is 

sent through a clarifier. Reduction of BOD5 and TSS is typically 60-65% and 90-95%, 

respectively. Sludge from the clarifier is pumped back to the hydrocyclone and then either to the 

solids processing plant, or through a microsand filter and into the flash mixing tank. The facility 

utilizes a 10 MGD nominal capacity with a maximum hydraulic capacity of 20MGD. Additionally, 

flow to the facility is minimized by a 100,000-gallon storage tank, which has reduced overall CSO 

occurrences by 80% in the surrounding collection system. The HRC facility only receives flow 

when the storage tank fills over a weir wall. 

Weekly inspection and maintenance is required to ensure the facility is ready to operate when the 

next rainfall occurs. Additionally, a small flow (less than 3 gal/min) of chlorinated potable water 

is discharged into the injection tank during periods of dry weather to eliminate the chance of 

biofouling on lamella tubes and other components. The facility has had issues with UV ballast 

burnout due to short durations of high intensity operation. Since installation, operators have 

adjusted the coagulant injection point to increase flocculation time. Additionally, the discharge 

was relocated from the hydrocyclone to the far side of the storage tank to reduce sand loss and 

resuspension of separated solids. Operators spent several years altering the chemical dosing to 

meet permitted discharge requirements as there are very few events each year which trigger the 

HRC. 

DensaDeg® Ballasted Flocculation Process 

Description of Process 

The DensaDeg® is a is a high-rate settling clarifier process combining solids contact, ballast 

addition and solids recirculation to provide enhanced, high-rate settling of solids. Different from 

ACTIFLO®, recycled sludge, instead of microsand, is added to increase floc density and 

precipitation. The process consists of:  

5. Rapid mix / coagulation stage: Raw water flows into the rapid (flash) mix zone where a 

coagulant is added. Coagulation is the destabilization of colloidal particles, which 

facilitates their aggregation and is achieved by the injection of a coagulant such as alum 

or ferric chloride. 

6. Flocculation zone: Coagulated water then flows to the flocculation zone where, with a 

lower energy vertical turbine mixer, a continuous ballast media recirculation feed and a 

low dose of a flocculating agent (polymer) are added to begin the process of 

agglomerating the coagulated water into floc particles. 

7. Maturation zone: Flocculated particles are then developed and grown into large, very 

dense mature particles. This is achieved with optimized mixing energy and detention 

time. The result is a floc which settles at extremely high rates. 



Section 4 •  Identification and Screening of CSO Control Technologies 

4-62 
5181-110875 

8. Settling & clarification zone: Flocculated solids enter the settling zone, over a 

submerged weir wall, where dense, suspended matter settles to the bottom of the 

clarifier. Clarified water is displaced upward from the downward moving slurry, 

through inclined plate settlers. The plate modules act as a polishing step for lighter, low 

density solids.  

9. Hydrocyclone and ballast recovery: Settled sludge is continuously recycled via a 

recirculation pump to the hydrocyclone where the ballast media is separated from the 

waste stream. Ballast is returned to the flocculation zone and the waste stream is sent 

to sludge handling. 

10. Effluent Collection: Uniform collection of clarified water is accomplished in effluent 

launders above the settling plate assembly. 

 

(Source: Suez North America) 

Figure 4-20 - Cross Section of DensaDeg Unit 

Applicability to the Project 

The DensaDeg® ballasted flocculation process is a treatment process that combines solids 

contact, ballast addition and solids recirculation in a packaged system. It started with the original 

solidscontact clarifier, the Accelator, which was the first to incorporate internal sludge recycling. 

In the late 1980’s the original DensaDeg clarifier was introduced to the market for high-rate 

sludge ballasted and solids recirculation systems. The earliest DensaDeg® CSO installation was in 

1995. 



Section 4 •  Identification and Screening of CSO Control Technologies 

4-63 
5181-110875 

The DensaDeg® process can be fully automated and the process train(s) can sit idle for extended 

periods of time and still be fully operational within 30 minutes of start-up. It can be installed at 

the treatment plant or at a satellite facility within the collection system. Installations at the 

WWTP also enable the sludge produced by the unit to be processed. When installing the 

DensaDeg unit in a remote CSO location, the flows will vary widely, and the sludge must be stored 

so it can be put back into the interceptor at periods of low flow. 

Performance 

The DensaDeg® ballasted flocculation process is sized for the peak hour or day flow to prevent 

flow from exceeding the capacity of the unit. The units are designed for a surface-loading rate of 

40-60 gallons per minute per square foot. When starting up the unit it takes 30 minutes for the 

process to reach steady state conditions and no sludge inventory is required for startup. The 

DensaDeg® ballasted flocculation process is very effective in removing vast quantities of 

pollutants. Its performance is comparable to ACTIFLO® in terms of contaminants removal with 

TSS removal of 80-90%, typically providing effluent <30mg/L TSS (inlet dependent) and BOD %-

removal similar in magnitude to TSS %-removal, when treating typical municipal WW which is 

30-40% of total BOD. Removal could be higher depending on soluble ratio. 

Hydraulics 

The head loss through the units at peak flow rates are reportedly less than two feet. 

Generation of Waste Streams 

As previously indicated in the description of the process, a portion of the sludge is wasted. The 

solids percentage of the waste sludge will vary depending on the concentration of the influent TSS 

and the coagulant dosage. In most cases the solids concentrations will 4%. The quantity of sludge 

is approximately equal to 0.5% of the capacity of the DensaDeg® unit. When the DensaDeg® 

process is located at the WWTP, the sludge is sent back to the head of the plant or primary 

clarifiers, in some cases it is sent to intermediate gravity thickeners and then on to centrifuges or 

belt thickeners for final processing. 

Complexity 

Similar to ACTIFLO®, the DensaDeg® ballasted flocculation process consists of chemical 

addition, which must be controlled by the flow rate, mixers and flocculators, and sludge pumps. 

Limitations 

DensaDeg® has similar limitations as previously stated for ACTIFLO® plus it requires a longer 

start time. 

Construction Costs 

The preliminary planning level construction cost estimates are provided for ACTIFLO® Ballasted 

Flocculation Unit in the PVSC TGM January 2018 for design flows ranging from 10 to 450 MGD.  

Operation and Maintenance 



Section 4 •  Identification and Screening of CSO Control Technologies 

4-64 
5181-110875 

Similar to ACTIFLO® ballasted flocculation system, operating costs for the DensaDeg® Ballasted 

Flocculation unit consist of the power and chemical costs. Power costs are based upon the 

horsepower of the mixers, flocculators, chemical feed equipment and pumps. Chemical costs are 

based on usage of coagulant and polymer. Routine maintenance and preventive care measures 

are similar to those for ACTIFLO® unit. 

Factors for calculation operating costs and estimating annual maintenance labor costs are also 

included in the referenced PVSC TGM January 2018. 

Space Requirements 

The space requirements of the DensaDeg® unit shall consist of the size of the tanks and a buffer 

of 5 feet around the unit for access and maintenance. 

Case Study 

Veolia Water Technologies provided a white paper2F

3 detailing the City of Akron, OH, 

BIOACTIFLOTM demonstration project. Beginning in March of 2012, a pilot plant at the City of 

Akron Water Reclamation Facility (WRF) was constructed to demonstrate effectiveness of the 

BIOACTIFLOTM technology. Incorporating high-rate activated sludge in the ACTIFLOTM high-rate 

ballasted flocculation process, BIOACTIFLOTM is designed to remove soluble BOD that would not 

otherwise be removed. Influent flow to the pilot plant was pumped from a location that had 

already undergone preliminary treatment, consistent with plans for the full-scale configuration. 

Return activated sludge (RAS) was supplied to the pilot plant from the gravity belt thickener 

building of the WWTP, consistent with plans for the full-scale configuration. Optimal doses for 

coagulant (alum) and polymer were determined. Both BIOACTIFLOTM and main plant secondary 

effluent were disinfected in a 0.53 MLD (0.14 mgd) pilot UV disinfection system and comparable 

results were obtained. Following all testing, effluent from the BIOACTIFLOTM pilot was sent back 

to the main plant for complete secondary treatment. 

The pilot unit was operated during a total of twenty (20) wet weather events between April and 

December 2012, however the last two events (19 and 20) were performed using slightly different 

Operational Criteria. Pilot plant operation and sampling was conducted over a range of event 

durations and volumes, ranging from just under an hour to nearly a day in duration. Results 

showed an average 85% reduction in CBOD (90% reduction for events 19 and 20). Soluble CBOD 

concentration dropped from 9.2 mg/L in the influent of the BIOACTIFLOTM to 4.1 mg/L in the 

effluent from the BIOACTIFLOTM. Meanwhile, TSS was reduced by 97%, from influent 144.8 mg/L 

to 4.0 mg/L effluent. Overall results document the effectiveness of BIOACTIFLOTM as a potential 

parallel wet weather treatment process at facilities facing wet weather treatment challenges. 

Both ballasted flocculation processes are viable treatment alternatives for significant control. 

However, to meet all water quality goals, the CSO control alternatives evaluations will consider 

mechanical bar screens in combination with ballasted flocculation and 

chlorination/dechlorination. 

                                                                    

3 Heath, Gregory; Gsellman, Patrick; Hanna, Genny; Starkey, Daniel. Pilot Testing of BIOACTIFLO for Wet 
Weather Treatment at the Akron, Ohio Water Reclamation Facility.  



Section 4 •  Identification and Screening of CSO Control Technologies 

4-65 
5181-110875 

4.2.7.2.3 Compressed Media Filtration 

Description of Process 

The compressible media filtration is a process that uses a synthetic, porous filter media. The filter 

is unusual in a number of ways: (1) the synthetic media is highly porous (89%), (2) filter media 

and bed properties can be modified because the media is compressible, (3) the fluid to be filtered 

flows both around and through the media instead of only flowing around the filtering media (as in 

granular media filters), (4) the fluid that is filtered is used to backwash the filter, (5) to backwash 

the filter, filter bed volume is increased mechanically, and (6) the filter operates at high filtration 

rates (up to 40 gal/min/sq. ft.) Performance of the filter, with respect to removal of turbidity and 

total suspended solids, is similar to the performance of other more conventional filters with the 

exception that filtration rate is more than 3 to 6 times the rate of other filters. Also, percent 

backwash water required is significantly less than that used in conventional filtration 

technologies (typically 1 to 2% versus 6 to 15%). 

Compressible media filtration is commercially available as either the “Fuzzy Filter” by Schreiber 

Industries or the “FlexFilter” by WesTech (both are proprietary technologies covered by patents 

or pending patents). Both technologies use synthetic fiber spheres as filter media; however, they 

have different flow configuration, method of bed compression, composition of the synthetic 

fibers, and media washing details. 

The Fuzzy Filter receives the influent at the inlet pipe located at the bottom of the unit. The 

influent is pressurized upward through the compressed filter media and the effluent is piped out 

towards the top of the unit, as shown in the process diagram found in Figure 4-21. Porous plates 

are used to both compress the filter media as well as open up the filter bed to allow movement 

during backwashing. Figure 4-21 provides a cross-sectional view of the Fuzzy Filter process, and 

Figure 4-22 provides an overall picture of the Fuzzy Filter Unit. 

The FlexFilter receives the inflow from the influent channel. The influent channel is connected to 

the influent basin where the filter vessels are located. As the influent water accumulates in the 

influent basin, compression is added to the reinforced rubber sidewalls on the bottom of the filter 

vessel and compresses the filter bed laterally as the water elevation rises. As the water level in 

the influent basin reaches the inlet weir elevation, the influent water pours over the influent weir 

and passes downward through the compressed media bed. Since the bottom of the filter bed 

compresses more than the top of the filter bed, a porosity gradient is established through the 

filter bed to capture the largest particles in the upper portion of the filter bed while reserving the 

deeper portions of the bed to trap finer particles. As particles collect within the media bed, the 

influent level above the bed rises to a point that signals the need for the media to be cleaned. 



Section 4 •  Identification and Screening of CSO Control Technologies 

4-66 
5181-110875 

 

Figure 4-21 - Fuzzy Filter Process Diagram 
 

(Source: Schreiber, LLC.) 

Figure 4-22 - Fuzzy Filter Unit 

The filters use air scouring in the wash cycle to clean the media. During the wash cycle, the feed to 

the filter is stopped, allowing the media to uncompress. The air scour is initiated along with a 

small amount of backwash water. The length of the backwash cycle is adjustable. Once cleaned, 

the filter is put back into service. Figure 4-23 provides a cross-sectional view of the FlexFilter 

process, and Figure 4-24 provides an overall picture of the FlexFilter Unit. 



Section 4 •  Identification and Screening of CSO Control Technologies 

4-67 
5181-110875 

(Source: WesTech Engineering, Inc.) 

Figure 4-23 - FlexFilter Process Diagram 

(Source: WesTech Engineering, Inc.) 

Figure 4-24 - FlexFilter Unit 

Applicability to the Project 

The Fuzzy Filter is only used as a polishing step for CSO treatment to meet the most stringent 

treatment objectives. It does not have a history of treating flows larger than 50 MGD while the 

FlexFilter has been applied at the 100 MGD Springfield Ohio WWTP treating combined sewer 

overflow. In addition, the FlexFilter is a simple gravity system requiring no moving parts. The 

compression of the media is accomplished through a lateral hydraulic force applied from the 

incoming liquid, eliminating mechanically actuated internal components. For the purpose of the 

Technical Guidance Manual, FlexFilter was selected for further evaluation. 

Performance 

For CSO applications FlexFilter is typically operated at 4 gpm/sq. ft. hydraulic loading rate (HLR) 

during the first flush portion of a CSO event and gradually increases the operating HLR as the CSO 



Section 4 •  Identification and Screening of CSO Control Technologies 

4-68 
5181-110875 

flow rate increases and solids concentration decrease. The maximum HLR of CSO treatment is 

typically limited to 10 gpm/sq. ft. at design peak flow. The performance information provided by 

the manufacturer indicates that the contaminants removal efficiency of WWETCO FlexFilterTM in 

CSO application ranges from 73% to 94% for TSS removal and 16% to 69% for CBOD removal.  

In the Bayonne MUA pilot study, FlexFilter was evaluated in terms of TSS removal. The influent to 

the FlexFilter was pumped from the Storm King effluent. No raw CSO feed to the FlexFilter was 

evaluated due to limited wet weather events during the time of the pilot test. The FlexFilter units 

experienced operating issues primarily related to the pumps and the time needed to backwash. 

Shorter filter run times and frequent backwashing were experienced when testing was conducted 

at the higher end of the filter loading rate recommended for CSO treatment. 

The pilot study showed that the compressed media filter was consistent and effective in removing 

finer and organic suspended solids. Overall the FlexFilter was capable of removing 90% of the 

TSS even at a HLR of 12 to 18 gpm/sq. ft. The unit as tested spent up to 1/2 of the typical four 

hour run time in backwash cycle, however it was operated at 3 to 4 the recommended hydraulic 

loading rate in order to supply downstream disinfection with higher flows. TSS removal rates for 

the FlexFilter improved the ultraviolet transmittance (UVT) of the effluent flow; however, UVT 

values were still modest. The effluent from the FlexFilter averaged approximately 25 mg/L for 

TSS and 40% on UVT. 

Hydraulics 

The headloss through the FlexFilter structure, under the conditions stated above, is about 8 feet. 

Generation of Waste Streams 

The only waste stream produced by the FlexFilter is the backwashing of the filters. The FlexFilter 

utilizes low head air to accomplish the media scrubbing while lifting the backwash water to 

waste, thus minimizing backwash waste volumes. Portions of the backwash water would be 

diluted with filter drains and recycled back to filter influent. The concentrated backwash water 

would be stored and put back into the interceptor system when there was available capacity, for 

removal at the WWTP. 

Complexity 

As a result of how this unit operates; the automated valves, hydraulically operated porous plate, 

the air injection into the beds during backwashing, and the monitoring needed for the flow and 

headloss conditions, this process is the most complex of the pretreatment processes being 

considered. 

Limitations 

The influent TSS concentration to the FlexFilter is limited to less than 100 mg/L. Higher TSS 

concentrations will increase the backwash time resulting in overall reduced performance of the 

units. The 7 feet of headloss through the units is also a limitation since there is usually minimal 

head available from the regulator to the discharge at the water body. The valves in the FlexFilter 

unit are an issue during outdoor operation in freezing weather conditions. 



Section 4 •  Identification and Screening of CSO Control Technologies 

4-69 
5181-110875 

Construction Costs 

The preliminary planning level construction cost estimates are provided in the PVSC TGM January 

2018 for FlexFilter design flows ranging from 10 MGD to 450 MGD.  

Operation and Maintenance 

Estimated annual operation and maintenance costs for FlexFilter unit are presented in the PVSC 

TGM January 2018 based on vendor provided information. It consists of the power costs for the 

blowers, recycle pumps, and backwash pumps as well as media change-out cost, labor for 

preventative and routine maintenance, and labor for post event clean-out. 

Case Study 

According to literature obtained from WWETCO (a subsidiary of WesTech), the FlexFilter™ was 

installed at the Weracoba Creek Stormwater Treatment system in Columbus, GA. This 10 MGD 

filter capacity with 2 MGD UV disinfection capacity, was funded by a $0.9 million USEPA 319(h) 

grant to evaluate treatment of urban stormwater runoff. The treatment system has been in 

operation since 2007. Influent solids ranged from 300 mg/L to 100 mg/L TSS. Effluent TSS was 

between 5 mg/L and 15 mg/L. Additionally, total maximum daily load (TMDL) requirements for 

fecal coliform and macro-invertebrates were met. This facility also installed the WWETCO 

FlexFlow™ Control Valve which allows aquatic biology passage during dry weather flow and 

causes the head differential needed to operate the filter during wet-weather flow. 

Compressed media filters are useful but with limited application due to the following 

requirements: 

▪ 7 to 8 feet of headloss; 

▪ Influent TSS concentration to the FlexFilter is limited to less than 100 mg/L. Higher TSS 

concentrations will increase the backwash time resulting in overall reduced performance of 

the units. The Fuzzy Filter is only used as a polishing step for CSO treatment to meet the 

most stringent treatment objectives; 

▪ Fuzzy Filter does not have a history of treating flows larger than 50 MGD while the 

FlexFilter has been applied at the 100 MGD Springfield Ohio WWTP treating combined 

sewer overflow. 

4.2.7.3 Disinfection  

Disinfection is more difficult to design and operate in CSO applications than in wastewater 

treatment plants due to the complex characteristics of CSOs. The flowrates of CSOs are highly 

variable which makes it difficult to regulate the addition of disinfectant. The concentration of 

suspended solids is high and the temperature and bacterial composition varies widely. Pilot 

studies are commonly conducted to characterize the range of conditions that exist for a particular 

area and the design criteria to be considered. 

The chemical and physical disinfection technologies evaluated in the TGM include the following: 



Section 4 •  Identification and Screening of CSO Control Technologies 

4-70 
5181-110875 

▪ Chlorination (consisting of Chlorine Dioxide, Sodium Hypochlorite, and Calcium 

Hypochlorite) 

▪ Peracetic Acid 

▪ Ultraviolet (UV) Disinfection 

▪ Ozonation 

In the cases of chemical addition; chlorine dioxide, sodium hypochlorite, calcium hypochlorite, 

and peracetic acid, the disinfectant must be mixed with the liquid to be disinfected. Experience 

has shown that the long contact time required for conventional wastewater treatment is not 

appropriate for the treatment of CSOs; however, chemical disinfection of CSOs can be 

accomplished using high-rate disinfection. High-rate disinfection is defined as employing high-

intensity mixing to accomplish disinfection within a short contact time, generally five minutes. 

For this report, a chemical induction flash mixer, such as manufactured by The Mastrr Company, 

will be used to mix either the gas or liquid with the flow to be disinfected. The mixer develops a 

"G" value of 1,000/sec. The detention time in the mixing zone of the mixer is 3 seconds. Following 

the mixer, a tank area with a detention time of 5 minutes at the design rate, will be used to 

provide adequate mixing. In the case of sodium hypochlorite and calcium hypochlorite, a second 

induction mixer will be used to mix the dechlorination chemicals, sodium bisulfite, with the flow 

before discharging to the receiving water. No tankage would be provided following the addition 

of dechlorination chemicals. 

The efficiencies of virtually all the disinfection processes being considered in this report are 

dependent upon the TSS concentration of the liquid being disinfected. The required TSS 

concentration for each of the disinfection processes for different treatment objectives is shown in 

Table 4-13. 

Table 4-13 - Maximum TSS Concentration for Each Disinfection Process 

Fecal Coliform 
Objectives 

(MPN/100 mL) 

Maximum TSS Concentration (mg/L) 

Chlorine Dioxide 
Sodium 

Hypochlorite Peracetic Acid 
Ultraviolet 

Disinfection 

200 70 45 70 25 

770 70 45 70 25 

1,500 70 45 70 25 

 

  



Section 4 •  Identification and Screening of CSO Control Technologies 

4-71 
5181-110875 

Table 4-14 - Evaluation of Disinfection Technologies 

 

Source: TGM Table 2-35 

4.2.7.3.1 Chlorine Dioxide 

Process Description 

Chlorine dioxide (ClO2) is most commonly used for drinking water treatment to oxidize reduced 

iron, manganese, sulfur compounds, and certain odor-causing organic substances in raw water. 

Chlorine dioxide is often used as a pre-oxidant because, unlike chlorine, it will not chlorinate 

organic compounds and therefore will not react with organic matter in the water to form 

trihalomethanes (THMs) or other byproducts. In industrial markets, chlorine dioxide has been 

most readily used in the paper and pulping industry. In this application, chlorine dioxide is used 

as bleach for paper pulp since it does not react with the organic lignin in the wastewater to form 

byproducts such as the THMs. 



Section 4 •  Identification and Screening of CSO Control Technologies 

4-72 
5181-110875 

The data for chlorine dioxide shows that it is a more effective disinfectant than sodium 

hypochlorite. However, chlorine dioxide needs to be generated on site because it is too unstable 

even for short periods of time. There is one type of chlorine dioxide generator that utilizes 

hydrochloric acid and sodium chlorite in either commercially available or diluted concentrations 

to generate chlorine dioxide. They produce chlorine dioxide and consistently maintain a product 

yield greater than 95%, making it ideal for drinking water treatment. The use of chlorine gas is 

not required when using these systems. These systems produce relatively small amounts of 

chlorine dioxide for disinfection in water systems where low concentrations of ClO2 are needed. 

There is a second process, which produces "large quantities" of gas for disinfection of drinking 

water and wastewater. This is the Ben FranklinTM process, manufactured by CDG Environmental, 

LLC. The Ben FranklinTM process uses the chemical reaction of hydrochloric acid with sodium 

chlorate to generate chlorine dioxide to produce a mixture of chlorine and chlorine dioxide, both 

in the gas phase. These gases, as produced by the Ben FranklinTM generator, may be applied 

directly to water as a combination, or they may be separated and applied at different points in the 

water treatment process. In its most direct application, the mixed chlorine/chlorine dioxide 

product can be injected into the water to be treated. The result is a mixed disinfectant containing 

chlorine dioxide and chlorine. The chlorine dioxide acts as a very rapid disinfectant/oxidant while 

the chlorine persists longer. This can be an advantage in the water systems where a residual is 

desired but a disadvantage in the receiving water where disinfection byproduct is a concern. 

The use of chlorine dioxide in wastewater disinfection has been very limited in US. Technologies 

are currently unavailable to provide an easier and safer way to produce chlorine dioxide at a 

concentration for CSO treatment at remote satellite locations. Chlorine dioxide is extremely 

unstable and explosive and any means of transport is potentially hazardous. Chlorine dioxide can 

produce potentially toxic byproducts such as chlorite and chlorate. Chlorine dioxide will not be 

considered further. 

4.2.7.3.2 Sodium Hypochlorite 

Description of Process 

Hypochlorite is a commonly used disinfectant in water and wastewater treatment and has been 

applied as a CSO disinfectant. It can be produced on site or can be delivered in tanker trunks with 

concentrations between 3 to 15% of available chlorine. Hypochlorite decays over time. The decay 